
                                 ®engcon SPARE PARTS

Published: Drawing No:

Components S70 GR20 EC226
2013-11-12 1023580 A

1

2

3 9 7
14

13
7

8

10
16
11

17

4

12
11

15

13
7

19
11

18
20

34

32

33
7

7 6

30
29

4
31

6 7 22

35

25 21 22

24
23

27
26

28

Complete drawing
for grab components:
404093

Complete drawing for
lockcylinder 1014515 (pos.25):
1021733

5



COMMENTSQTYPARTDESCRIPTIONPOS
 11015402S70 GR20 EC2261
 4630310Bushing 60/65x452
 2711403Grease Nipple3
 6611041Washer NL104
 2710261Shot Adapter (ext.)5
 6710240Shot Adapter Straight6
 16710702Sealing washer 1/4" 7
 1203432Connection block EC158
 2711523Plugg 1/8 BSPT9
 2710704Sealing washer 1/2"10
 6710703Sealing washer Bsp 3/8"11
12.9 Untreated ISO 47622610457Socket Head Screw 10x5012
138-04-296710135Adapter Bsp 1/4" male - male13
 2711505Plug Bsp 1/4"14
 2710118Adapter BSP 1/4" male - 3/8" male15
 2710122Adapter16
 2710131Adapter17
2011-04-042710262Shot Adapter (ext.)18
 2790113Quick coupling Bsp 3/8" male19
 2710252Nut (Shot)20
 2400923Shaft KM0921
 4640201Circlips22
 2201206Lockwedge23
 2402894Locknut24
 21014515Locking cylinder S70,8025
 2400911Indicator pin26
 2610109Hex Head Screw 6 x 1627
 2610921Hex. Nut M6 Nylon Lock28
 11003069Cover Plate 25/S7029
 4610957Crage Nut M10 C30
12.9 Untreated ISO 47624610453Socket Head Screw 10 x 4031
 4740238Hose Grab32
 1740244Hose Kit Grab33
 2740317Hose Extra34
 4740316Hose Locking35

                                 ®engcon SPARE PARTS

Published: Drawing No:

Components S70 GR20 EC226
2013-11-12 1023580 A


